

CHANGSHA XIANGJIA METAL MATERIAL CO., LTD.
ROOM 1605-1609, MINGCHENG INTERNATIONAL BUILDING, NO. 46 RENMIN EAST ROAD, CHANGSHA, HUNAN, CHINA

MATERIAL TEST CERTIFICATE

Date of Issue: 10/08/2025

CUSTOMER: SCAFFOLDING SERVICES KURDISTAN

MILL: CHANGSHA XIANGJIA METAL MATERIAL CO., LTD.

PO.:

MATERIAL GRADE: EN74

DESCRIPTION OF GOODS	SIZE MM	QTY PC	CHEMICAL COMPOSITION (%)					TENSION TEST			COLD BENDING (180°)	MICROSTRUC TURE
			C	Mn	Si	P	S	T.S. (N/mm2)	Y.S. (N/mm2)	E.L.(%)		
BASE PLATE	38 x 4.0 x 600mm Plate: 150 x 150 x 6mm	300	0.12	0.35	0.16	0.017	0.018	425	235	26	GOOD	
WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN TESTED IN ACCORDANCE WITH ABOVE SPECIFICATIONS AND THE RESULTS OF ALL TESTS ARE ACCEPTABLE.								经检验合格： Inspected is ok. 检验员： Inspector: Zhou Zhu			打印：朱洲 Printer: Zhou Zhu 日期：2025年08月10日 Date: Aug., 10th, 2025	

CHANGSHA XIANGJIA METAL MATERIAL CO., LTD.

CHANGSHA XIANGJIA METAL MATERIAL CO., LTD.
ROOM 1605-1609, MINGCHENG INTERNATIONAL BUILDING, NO. 46 RENMIN EAST ROAD, CHANGSHA, HUNAN, CHINA

MATERIAL TEST CERTIFICATE

Date of Issue: 10/08/2025

CUSTOMER: SCAFFOLDING SERVICES KURDISTAN

MILL: XIANGJIA METAL MATERIAL CO., LTD.

PO.:

MATERIAL GRADE: Q235

DESCRIPTION OF GOODS	SIZE MM	QTY PC	CHEMICAL COMPOSITION (%)					TENSION TEST			COLD BENDING (180°)	MICROSTRUCTURE
			C	Mn	Si	P	S	T.S. (N/mm2)	Y.S. (N/mm2)	E.L.(%)		
CUPLOCK STANDARD	M48mm*3.2 * 3.0MTR	600	0.20	0.65	0.30	0.050	0.045	415	325	26	GOOD	
CUPLOCK LEDGER	M48mm*3.2 * 2.4MTR	400	0.20	0.65	0.30	0.050	0.045	415	325	26	GOOD	
CUPLOCK LEDGER	M48mm*3.2 * 1.5MTR	400	0.20	0.65	0.30	0.050	0.045	415	325	26	GOOD	
WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN TESTED IN ACCORDANCE WITH ABOVE SPECIFICATIONS AND THE RESULTS OF ALL TESTS ARE ACCEPTABLE.								经检验合格: Inspected is ok. 检验员: Inspector: Zhou Zhu			打印: 朱洲 Printer: Zhou Zhu 日期: 2025年08月10日 Date: Aug., 10th, 2025	

CHANGSHA XIANGJIA METAL MATERIAL CO., LTD.

CHANGSHA XIANGJIA METAL MATERIAL CO., LTD.
ROOM 1605-1609, MINGCHENG INTERNATIONAL BUILDING, NO. 46 RENMIN EAST ROAD, CHANGSHA, HUNAN,
CHINA

MATERIAL TEST CERTIFICATE

Date of Issue: 10/08/2025

CUSTOMER: SCAFFOLDING SERVICES KURDISTAN

MILL: CHANGSHA XIANGJIA METAL MATERIAL CO., LTD.

PO.:

MATERIAL GRADE: EN12811

DESCRIPTION OF GOODS	SIZE MM	QTY PC	CHEMICAL COMPOSITION (%)					TENSION TEST			COLD BENDING (180 ⁰)	MICROSTRU CTURE
			C	Mn	Si	P	S	T.S. (N/mm2)	Y.S. (N/mm2)	E.L.(%)		
Steel Deck with Hook (PRE-GALVANIZED)	230 x 63 x 1.5 x 2400mm	500	0.12	0.35	0.16	0.017	0.018	425	235	26	GOOD	
WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN TESTED IN ACCORDANCE WITH ABOVE SPECIFICATIONS AND THE RESULTS OF ALL TESTS ARE ACCEPTABLE. CHANGSHA XIANGJIA METAL MATERIAL CO., LTD. 长沙湘家金属材料有限公司 经检验合格: Inspected is ok. 检验员: Inspector: Zhou Zhu 打印: 朱洲 Printer: Zhou Zhu 日期: 2025年08月10日 Date: Aug., 10th, 2025												

CHANGSHA XIANGJIA METAL MATERIAL CO., LTD.